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The Listing Manager May 2, 2002
Australian Stock Exchange Ltd

530 Collins Street

MELBOURNE VIC 3000

Dear Sir,

MIM Statement Relating to Legal Action Wrong and Misleading

MIM in an Information Release to the Stock Exchange yesterday May 1, 2002, in relation to
Haoma’s beneficiation information, asserts “Haoma has had the relevant information since early
1998 and is wrong in its assertion that it first received this information in April 2002”.

It is important that Haoma shareholders are aware that the information Haoma was given in
February 1998 was incorrect, and the conclusions which were drawn in 1998, ie that the gold is
evenly distributed across the different size fractions of the ore and thus not obviously amenable to
beneficiation, were diametrically opposed to the conclusions Haoma is now able to draw from the
correct data which was available to MIM at the time; ie that gold is heavily concentrated in the fines
(softer sulphide dominant veins) and thus very amenable to beneficiation.

The data provided to Haoma by Carpentaria Gold on March 5, 1998 was a report by Dean Collett
prepared on February 25, 1998 (see Attachment 1). The correct data provided by Carpentaria
Gold/MIM on April 12, 2002, is in Attachment 2.

The following table demonstrates how the two sets of data differ significantly. It shows results for
tests conducted between December 1997 and January 1998, as presented in the Haoma Quarterly
Report (released yesterday), and compares those results with the data provided to Haoma by
Carpentaria Gold on March 5, 1998 (shaded columns).

For example, the tests undertaken on 16/12/97 on 0.66 g/t Nolan’s sulphide ore showed, the finer
fraction of the ore (<37.5mm) comprises 25.9% of the ore by weight, but 95.2% of the gold. The
grade of this finer fraction was 2.67 g/t, while the grade of the coarser fraction was only 0.04 g/t,
and could thus be discarded. However, in March 5, 1998, the data given to Haoma showed that the
gold was evenly distributed - that the vast majority of the gold, 94%, was in the 94% by weight of
the ore — a very different result.

Perth Office:
Suite 21, Piccadilly Square, Corner Short & Nash Streets, Perth, W.A., 6000.
PO Box 8159, Stirling Street, Perth, W.A., 6849.
Telephone (08) 9325 4899, Facsimile (08) 9221 1341



CV1 Crusher Tests (36.8 kg — 70.2 kg samples)

Data released in Haoma Mining’s March 2002 Quarterly Report Data provided by
Carpentaria Gold in
1998
Test Head® Weight CV1 Screen  Weight  Gold Gold® Weight Gold
date grade (kg) P80 fraction % % grade % as % as
(g/t) (mm) (mm) (g/t) provided | provided
in 1998 in 1998
16/12/97  0.66 36.8 130 >37.5 74.1 5.8 0.04 6 6
<37.5 25.9 95.2 2.67 94 94
18/12/97  0.21 47.1 262 >90.0 78.9 16.7 0.04 17 17
<90.0 21.1 83.3 0.81 83 83
19/12/97  0.39 58.7 149 >45.0 73.1 14.3 0.09 14 14
<45.0 22.9 85.7 1.45 86 86
22/12/97" 1.1 52.2 347 >106.0 75.4 6.1 0.14 75 9
<106.0 24.6 93.9 5.61 25 91
22/12/97 341 70.2 161 >26.5 67.5 16.4 0.83 NR NR
<26.5 32.5 83.6 8.78 NR NR
22/12/97  1.30 68.8 315 >22.4 79.8 16.2 0.27 NR NR
<22.4 20.2 83.8 5.42 NR NR
5/01/98  0.43 42.2 102 >16.0 68.9 25.7 0.16 26 26
<16.0 31.1 74.3 0.89 74 74
8/01/98  0.40 44.8 182 >90.0 62.0 11.2 0.11 11 11
<90.0 38.0 88.8 0.93 89 89
23/12/97°  1.42 107.8 227 >200 27.8 57.9 2.95 58 58
<200 72.2 42.1 0.83 42 42

NR: Not reported in Carpentaria Gold’s report of February 1998

Note 1

Referred to in Carpentaria Gold 25/2/98 report (Attachment 1) as conducted 22/1/98.

Note 2

Data from test of 23/12/97 is provided here for completeness. However, it was not presented
in the Quarterly Report as the size profile of the ore (28% of the ore reported as greater than

200mm) indicated the ore had not been adequately crushed, and thus should not form part of
the suite of CV1 crusher tests.

Note 3

In 1998 no data on the ore head-grade or gold grade for each size fraction was supplied to

Haoma.

Yours faithfully,

g

Gary C Morgan
CHAIRMAN

Attach:
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MEMORANDLUM
Moo Tel Distzibetion
Memo Fram : Dean Callefr
Dare Pebruagy 23 1998
‘?:.E-._juc:: Undate on crusasr produet heaeficiation experiments condueted fur Nolans 2.
e O 9.5.41
Distribution: Ambro Vonk. B, Wyan P. Holden. C. Skiancr. J. izae
[nrroduction.

Qur model of the ore deposil is that there is a direel relationship berween froctur: density (softness; and gold grade,
“This varics from softer more altered higher grade ore in the centre ol the deposit to harder low greds in the
hanging-wall veins (stringers). Within cach vre #one there ix a dickotomy with gold restricted 1o fracture {la&f}
fillings within = barren liost rock.

Beneficiastion of the ore leed o the plant by sepurating a burren fraction is being investiguted ol sevecsl flages of
the crushing circuit, Very preliminary results indicate a barren - low grade fraction may exist af all reduction
stages from the primury crusher CVI through the secondary und tertinry crushers

Uafo irunately the Nolans cireuit is wnnage limited by the primary juw crusher: any deacficiation advaniage beyond
Hhis stage needs to be cacefully und thoroughly modelled including the treutment of heap leach oxides as p up
Teones.

.ﬁblv | and fgure 1 document the preliminury CV1 sizings and anslyses availahle £ date.

i1 is very cusy to surmise the enormous economic advantage to us should this work be successiul; however
until the Tollowing issues are resolved under mo circumstances should these preliminary results be taken oat of
conioxt.

I, Construct o process ceonomics madel for cuch bepeficiation nption o investigete the effact or costs. (opersting
and espital) throughnut and gold production.
2. Difficulty of sampling course crushed muterial.

The resulls received to date could be severcly hiased ux they are based on < 5l kg samples. I is eritcal thata
pilot scate experimunt is conducted o substaalinte the tindings should the economie model be favoucable. It is
recommended that the experiments und @conomic model be revicwed by Apnl 30 1998,

Dain Coilen

Cieology Superintendent
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Tabis 1. Sercened primary crusher product- gold analyses results.

Cy punulativePercertage sold content of total sample

Datz
gzemm 19/[207 160 30T 3/1/98 5/1/08 23/12'97 1R 12/97 22/1/08

200 i E 53%!
)80 00 ; | 2% 59% 8% 2%
150 00 D 0a] &% 63% 12% 2%
|56 OO BY: 3l 10% 1% 63%|  15% 9%
qo 0 2%, 4 1% e $4%  17% 9%
a5 06 14%.! 6l 24% | 20% 67%  68% 28%
37 30 19%  12%| 2% 23% 0%  68%, 29%
26.50 9% 29%| 15% 24%, 70% 69% 40%
22 .40 4%, 9% 27% 24% 7% 70%;  41%
160G 27%  31%| 27% | 26% 73% L 4%
1300] 279 43%| 28% | 30% T4% | 4b%
950  20%  41%] 32% | 40% 75% 46%
473 3300 50%) 38% | 46% 80% 48%
236 p0%,  60%] 52% 579% 229 I 30%
118,  TO¢  T8%| 59% | 63% 91%: L b1%
oo 1007, 100%| 100% | 100% | 00%: i 160%

Cummulative Percentage vei

ght of toral sample

Date
G2e mm '9/12:07 161297  8/1/98  S/1/98 33/12/97 i8/12/19922/1/98

200! S8Y.
FR00 29 59% %ol S1%
150,001 0%= i i ) fﬁﬂfu! 1 2% 62%
VO, 00 B4 3851 10% 1%, 630 15% 75%
Q00 875 4% 11% %%, 64Y; 7% 75%
45,000 |49 g% 24% | 20% g 68% 21%%
37500 197 12851 25% | 23% T00a]  68%) 33%
26,500 1994 29%| 25% | 24% 0%, 69|  86%
22400 M4 29%| 27% | 24% TP T0% $7%
i600]  ATAL 3% 27% | 6% 73%, 89%
13,00 2V/AL 40%{ 28% | 30% 74%5i §9%
gl 2Pk 4% 32% | 40% T5% i S1%
4780 A S0%L 38% % 80%. P 93%
236, 60 2l 32% | 57% 2% L 95%
108 10| 6% 9% | 65% 912 | 97%
o 1oDgs| TRl 100% | 100% § 100 L 100%
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—e TR Ol ST [nl| SN I8 O00NSHEE
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CV1 Size Analysis CV116_12._97 ATTACH MENT L
Date:  16-Dec97 Time : 15:00 "IM . 001 . 1593

FBO 120.99 =
P50 : BE.58 mm
Head Grade: (LT ppm.
Head Grade
Sereen Siae [ weight witght %] Com%pass | La ey |La Wthm An Wieght Weight % Ae| Com. % An| Below Scresa
fump igmit ippm} igmi
Appeni
138 TIdYE 10.0% B0.0% 487 438 001 T35EDS 0.3% 0. 3% 0.8l
1 THED & 10.9% 1% A5 408 il D0Te91 I J.5% 107
™ BHAE 0 156 5 a.50 3,70 [l 6 BISEDS 0.3% 18 1.56
s Liwba 146 1508, 3181 12% g DD004ELT 20 5.8% 239
3Ta {13 2E% 3.1% 3,862 314 1.34 QUL 3R02 5% 11.5% 2.51
165 [EETE 5% 18.0% 118 189 223 00042031 17.4% 8. % 2.59
124 LR 1.3% 16.8% LRT 8 022 Q0001089 0.5% 284% 2.7%
168 A3 1% 14.5% 77 166 23 001E953 1.9% 7% 288
138 L 1.0% 133% 1.56 1.58 147 DN54E9 iV 39.5% 299
L a7 1L.3% 120% 125 148 (167 00003107 1.3% 4. 8% 324
TR SAOA 3% 9.7% 1.56 Bl g 25 00022811 95% 50.3% 33K
1.36 TR 3% TA% 0.85 200 Bt} 0.002336 9.7% 60.0% 3.55
108 LIRS 2.5% A% 017 1.5% 412 0DOABTTI 16.1% To.0%% L i |
T 171 9% 0.0% 320 0005775R| M.0% 100.0%: -
TOTAL | 367690 [ 10085 . * i - 00241127) 100.00R% - -
cvl

&

i Cum % FPuen
o = K B & m
bk "

Partiche S (mm|
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Merallurgical Testwork
Sample

CVl +200 16-Dec-97
CVl +180 16-Dec-97
CVl +150 16-Dec-97
CVl +130 16-Dec-97
CVl +106 16-Dec-97
CvVl +90 16-Dec-97
CV1l +45 16-Dec-97
CVl +37.5 16-Dec-97
CV1l +26.5 16-Dec-97
CV1l +22.4 16-Dec-97
CV1l +16 16-Dec-97
CVl +13 16-Dec-97
CVl +9.5 16-Dec-97
CV1l +4.758 16-Dec-97
CV1l +2.36 16-Dec-97
CVl +1.18 16-Dec-97
CVl +0 16-Dec-97

AssaySheet

Date

Page 2

MIM.001.1594

16-Dec-97

Solids




CV1 18_12_97.s MIM.001
CV1 Size Analysis - 1595
Date:  18-Dec97 Time : 15:30
PR 262.19 .
P50 161.63 m
Head Grade: 0.2l Pem
- f Hesd Grmde
5‘""::1?" ";::" weight %| Cum % pass. | Lo {size) |Ln  (cumtupasm)] *° t"‘“"]"'“" M::. Weight % Au| Com. % Au|  Below Screan
ippmi
TE0 e 40.5% $9.5% ENL 409 .04 00007634 T8% 7.8% 032
150 TI5R0 15.2% 44,3% 501 im .05 00003579 1% 11.5% 041
16 F 1) 12.3% 320% 466 347 1 s 00003478 3 6% 15.1% 055
6 31380 1094 21.0% 450 .08 0.0 00001538 1.6% 6.7 0.E1
450 S0 ) 12.1% 9.1% 18I 230 0.87 00049503 50.9% 67.5% 0.74
T4 2nd i 0.8% 83% .62 14 0.1 00000264 0.3% 67.8% 078
165 1245 41 I 5% 128 .75 0l 00001417  1.5% 69.3% 1.10
114 4810 1% 4% ER T 1.55 005 00000245  0.3% 69.5% 133
.00 =30 4. 0% 1.23 00029659 30.5% 100.0% -
TOTAL | 471260 | 10.0% - - = 00073 16] 100.00% - -
| cvi

I Pass)

Pereemings Coald (%)

B 8 & 5 B
22 3 B

0.0

0.0 =




AssaySheet MIM.001.1596

Metallurgical Testwork Date 18-Dec-97

Sample Solids

CvVl +180 18-Dec-97
CVl +150 18-Dec-97
CVl +106 18-Dec-97
Cvl +90 18-Dec-97
CV1l +45 18-Dec-97
,CV1 +37.5 18-Dec-97
9 CVl +26.5 18-Dec-97
CVl +224 18-Dec-97
Cvl +0 18-Dec-97
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CV1 19_12_97.x0s MIM.001.1597

CV1 Size Analvsis

Date :  19-Dec-97 Time : 10:00
PO : | 4R.72 -
P50 : 1 1E.69 =
Head Grade: 03n ppm
Screwiee|  weight | s Compers | La frih e jenmmpumy AMTUSTSn | An Welght |y o Au| Com % A ::m
{mm} Lgm} (ppm} {gmm)
(ppa]
150 e ] 1RE% E14% L1 440 ] 0.0P% 0.0¢% 047
106 TR0 AL 10.5% FrTs ET ] 007 00017234 7.6% 7.6% 0,90
50 37040 455 T 450 3585 0.07 00001956  0.9% E.5% 1.02
5.0 T 158% 119% 181 203 019 0013205 5.8% 14.3% I.45
LT 128 1% 0% 182 a8 0.78 0.0IGER 4.3% 18.5% 1.52
6.5 [FLTA] 15% 16.2% 1.1 190 007 0 e 0T 0.5% 19.0% L2
1.4 Bang 1% 112% L1 14 .71 00010602 4.7 23 7% 1.72
16 T i A 20m 15.2% m i 0.509 OB6ES 10% 265.T% 1.87
158 dip oT% 14.5% 1.56 147 0.2 0000082 0.4% 27.1% 1.95
%50 LR 19% 13.0m% 135 157 .57 000045925 2.2% 9.2 210
475 130 1% CELA 1.5 11 .43 Or92E2|  4.1% 33.3% 179
136 (ERET 1¥% 9% 0.8 183 449 G00e1513] 27.0% 60 4% 22
118 P74 15 AT 017 1.5 1.71 00021TRS|  9.6% T0.0% 144
00 TR 47 D% 244 0D0GE02T| 3008 100 0% -
TOTAL SRESR.0 | 10008 - - - - D02265TS] 1000 = o

LTS T

Weight % For CV1

C¥1 - Au Size Asay

Purtiche Siee (mmj)
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Metallurgical Testwork

Sample

Ccvl
CV1
Cvil
CcVvl
CV1
Cvl
Cvil
CV1
CV1
CVv1
Ccvi
CcVvl
CVvl1
CVvl

+150
+106
+90
+45
+37.5
+26.5
+22.4
+16
+13
+9.5
+4.75
+2.36
+1.18
+0

19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97
19-Dec-97

AssaySheet

Date

Page 2

MIM.001.1598

19-Dec-97

Solids




MIM.001.1599

CV122_12_97 Assays 3 samples.xis

Hole ID Sample ID Au Au (R) Au(R) Samples= 37

CW_22_12_97 BOTTOM 0 4.00
cw 22_12_97 BOTTOM 1.18 277
CW_22_12_97 BOTTOM 106 0.32
CW_22_12_97 BOTTOM 132 6.19
CW_22_12_97 BOTTOM 16.0 2.91
CW_22_12_97 BOTTOM 2.36 1.06
CW_22_12_97 BOTTOM 22.4 0.45
CW_22_12_97 BOTTOM 26.5 0.12
CW_22_12_97 BOTTOM 375 0.19
CW_22_12_97 BOTTOM 475 2.09
CW_22_12_97 BOTTOM 45 0.08 0.05
CW_22_12_97 BOTTOM 9.5 33.80
CW_22_12_97 BOTTOM 90 <0.01
CW_22_12.97 MID 0 20.60
CW_22_12.97 MID 1.18 9.74
CW_22_12.97 MID 106 0.68
CW_22_12 97 MID 13.2 9.49
CW_22 12 97 MID 16.0 0.43
CW_22_12_97 MID 2.36 1.21
CW_22_12_97 MID 224 0.50
CW_22_12_97 MID 26.5 5.64
CW_22_12_97 MID 375 0.21
CW_22 12 97 MID 475 1.23
CW_22_12.97 MID 45 4.89 477
CW_22_12. 97 MID 9.5 0.53
CW_22_12.97 TOP 0 2.98
CW_22_12 97 TOP 1.18 221
CW_22_12 97 TOP 106 267
CW_22_12 97 TOP 13.2 1.29
CW_22 12,97 TOP 16.0 501
CW_22 12 97 TOP 2.36 1.11
CW_22_12. 67 TOP 224 192.40
CW_22_12. 97 TOP 26.5 0.81
CW_22_12. 87 TOP 375 1.39
CW_22_12. 97 TOP 45 0.27
CW_22_12 97 TOP 9.5 2.25
CW_22_12.87 TOP 8.75 1.47
s
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MIM.001.1600

CV¥1 Size Analvsis OV 32_12_97(1 hals

Date :  22-Dec.97 Time : 10:00
PED : 1657 i
PS50 117.91 mm
Head Grade: .41 ppm
Hend Lirnde
Sorven Stex | Coeleln | W Comvpan | L jaise) |Ln  (oumvpan | A% Coscramation | AnVielght | 0 e an| Com % nu| Betow Servam
fam} igm} {ppm) gm)
Appea)
150 172350 24.8% 5.4% 501 437 [t 0000603 0. 3% 0% 4.5
138 144800 20.6% LS 487 4.00 | 05 QOI51728| 6.3% O.06% 580
106 ISLETY % FLE 466 130 267 LO81453 7.6% 14.2% 647
45 EEETN 7% 8% LET] 163 027 L0011 4461 6% 14.8% 713
s (] 0% 15.4%, 162 157 .39 00020377 0.9 15.7% £.10
165 2360 A 135 318 348 LS GO0ITITE] 0.T% 16.4% BT8R
4 T L% 1A% Ik 145 1924 0. 1496872] 62.5% T 9% 219
1680 1hTad 24% W 77 i £m 00083968  3.5% BI4% 207
131 TG 17 TN 258 1 (el ] 0,001 5043 .60 RID% 212
w5 T 4% b 224 1 13 0002807 1.6% Bd 6% 211
075 Siars TA% I75% 156 188 |47 Q0076175 3.2% 87.8% 247
1.3% 2und 01 R 15.7% [Ty a2 (1| (002957 1.2 89.0%, 21
L1E 12 T 1% ot r ] s | 0.007T085T 3.0% S2.0% 298
(] BA2EA 2% 0.0% 148 00191554 B0 100, 0% -
TOTAL | TOZ440 | 1000% - - - - 023942697 | 100.00%
|
| vl
|
i 5
I A
=2

o e P
k3

-

Weight % For CV1




g Sies MIM.001.1601

Metallurgical Testwork Date 22-Dec-97

Sample Solids

CVl +150 22-Dec-97
CV1l +130 22-Dec-97
CVl +106 22-Dec-97
CV1l +45 22-Dec-97
CVl +37.5 22-Dec-97
CVl +26.5 22-Dec-97
CVl +22.4 22-Dec-97
CVl +16 22-Dec-97
CVl +13 22-Dec-97
CVl +95  22-Dec-97
CVl +4.75 22-Dec-97
CVl +2.36 22-Dec-97
CVl +1.18 22-Dec-97
Cvl +0 22-Dec-97
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CV1 Size Analvsis CV122_ 12 97(2)als

MIM.001.1602

Date: 12.Deed7 Time : 10:00

FRO - 3ag 82 w—

P50 - 188,21 =

Head Grade: 1.51 ]

SeremnBle | weight | w| Comnpum | L g [Ln  jommpan ) AmCmersrutien | AmWaight | o An| Cim % An m:-::
{wm) {gm) {ppe} g
ippem) |
1&D Thhid 0 $1.0% AT 519 189 03 00013334 1.7 1.7%% im
150 St 3 10.7% I 501 184 [N} 0D 5606 0.7%% 248, 186
106 TInED 13.6% 2d 5% Fres 130 6E OD04E2 04 6. 1% B Sug 561
4% 3190 &.1% 125% 181 19 4E% 00156284 19.8% 28.4% 585
s w450 1.0% 18.T% 162 181 02l 0.0 1991 0.3% 2E.6% G4
185 18550 1% 135% 128 260 3 0003511 11.9% 40, 5% 6.63
124 1340 0.8% 127% 111 154 L5 0000217 0.3% 0. T% 706
160 TG 1.5% s im 141 .43 00003337 04% 41 2% 754
132 WL 0% 10.5% 158 135 .45 0.0036252] 4.6% 45.8% 7.83
LT 6220 1.1% 3% 115 1 0.51 0.0003297| Od4% 6. 2% 8.7
475 144500 1% 5% 156 1.87 123 0.001781 2.3% 45 4% 11.9%9
13 0.0 1.9% 45% [ 31 1.52 1.21 0.0012052 1.5% 50.0% 16.47
1.1® ¥l 1L7% 1% 017 .04 474 00088634 112% 61 2% 20.60
(1] [FLTE 18% [T it 00305704 3IEE% 100.0%a -
TOTAL | 522300 | 10009 - F = - OOTREITS | 100 000

Farticl Sioe (mm)
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AssySuort MIM.001.1603
Metallurgical Testwork Date 22-Dec-97
- Sample ' Solids

CVl +180  22-Dec-97
CVl +150 22-Dec-97
CVl +106  22-Dec-97
CV1l +45 22-Dec-97
CV1l +37.5 22-Dec-97
CVl +26.5 22-Dec-97
CVl +22.4 22-Dec-97
CvVl +16 22-Dec-97
CvVl +13 22-Dec-97
CVl +95 22-Dec-97
CVl +4.75 22-Dec-97
CV1l +236 22-Dec-97
Cvl +1.18 22-Dec-97
CvVl +0 22-Dec-97
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CV1 Size Analysis L MIM.001.1604

Date :  11-Dec97 Time : 10:00
PEO 314,75 -
P50 : 169,52 -
Head Grade: 130 e
3 Huenal Gormia
5“:::.5"“ 'x' woight % Com %o puss. | La fsie) |La  premdepass ) AL R, "'{:" Wiekgha % Anl Cum % An|  Belew Screns
. _ -
100 20840 430 8% 530 404 .34 0.0101476] 11.3% 11.2% 204
150 TABG 1.0 3% LI LE2 0. (v 0. 0004 554 0.5% 11.8% 232
106 L [N 320% i 148 0.32 0.0029248) 31.3% 15.10% 34
L 0320 4% Wy 50 140 .01 |.632E-05] 0O.0% 15.1% 3.70
a8 13760 % 50% 38 112 .0 .00 TON 0.3% 15.4% 4.4]
175 LLTN] 1% T ) LF5 L& 19 LR HEAT] 0.2% 15.6% 4 .66
165 1h34.0 14% FIELT 11 106 012 00001949 0% 15.8% 516
114 T58.0 1% I0.3% R 1.08 {145 00003411 0.4% 16.2% 542
160 1024,0 1.5% 1ET% LT 152 191 0.0029T9E| 3.3% 19.5% 5.62
13.2 o 08% 1E1% 1.5 149 619 0002734 EXL- 12.5% 5.60
9% 1156.0 1™ (¥ EL) 180 138 00391404 | 43.6% bé 1% 110
478 112R.0 4.5% 115% 1.56 147 108 00065375 7.3% T34% 1293
136 110400 108 Bt 0.8 117 1k 00022302 288 7500, 158
Lis W04 0 Lo LE 07 178 rm 00056563 6.3% B2 1% LN ]
0.8 1908.0 5% 1S - ! 4 0015984 17.8% 100, 0% -
TOTAL | 688160 | 100.0% - . . . 00897262 | 100.00%
|
C¥l
a5
4
= 15
a 3
Foas
§E 2
= 18
¥
o.%
[

Weight % For CV1

W[

CV1 - Au Size Assay




AssayShect MIM.001.1605

Metallurgical Testwork Date 22-Dec-97

Sample Solids

CVl +200 22-Dec-97
Cvl +150 22-Dec-97
Cvl +106 22-Dec-97
Cvl +90 22-Dec-97
CVl +45 22-Dec-97
Cvl +37.5 22-Dec-97
CVl +26.5 22-Dec-97
Cvl +224 22-Dec-97
CvVl +16 22-Dec-97
Cvl +13 22-Dec-97
CVl +9.5  22-Dec-97
CVl +4.75 22-Dec-97
CvVl +2.36 22-Dec-97
CVl +1.18 22-Dec-97
Cvl +0 22-Dec-97
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CV1 Size Analysis Cv123 12 97als MI“ ) 001 ) 1606

Date : 13-Dec-97 Time : 16:00

PRO : 2721 -

| - | I 17170 mm

Head Grade: 1.42 p-

; Fhamd [orube
Sorwe Staw | walght |t %] Comtepen | La iy [l enmsepeny VTG | A WHEM |t % A Cum % An | Mk e
fum) fgmi pym) igmi
ippey |
e Aradw e 2% 450 4% 205 0.088% §7.9% 57.9% 0.83
111 [ETEad 15 0 44 1% 5 1% 1. (K {ad 0OMRTI6|  O.6% 58.5% 1.9
138 1450 ¢ ™ 1A 487 145 .39 0DOTIE2|  46% 63.2% 1.t
e 45720 4am 170% 488 3% .08 00D0IRES|  O.0% 63.3% 192
" 4740 s EE L 21.7% 45 1 0F 0,12 (L0006 0.3% 63.8% 117
4 e T1% 14 B% 18l 268 .63 00048031 1% 66.9% 3.2l
ns VAT v 1L.I% 134% 362 160 135 00046221 1 69.9% 318
Fr] 1 i 1 6% 33 145 017 00003 3% 0% T0.2% Ibb
4 w % 1% LR T 140 43 0000279 0.2% T0.3% 383
188 ey |1 0 iT 13 1.7 00042522 Z8% L% 14
138 £l o 0a% 8% 238 1% 148 0.00OG0IE] - O4% T1L5% kR L]
45 B v oE% E™% 2.35 217 3,06 0.002705 1.8% T53% 4.01
4TS Al T B 1.5 187 295 0071272 4. T T9.9% 438
13 1082 1t 1 8% ¥ 0 8 180 113 0003604 14% 82.3% 5.09
(N1 =0 1% EE L 017 118 712 0.01275% 23% 6% EXi
(10 b T 1% 0 4.0% 0.0142912| 94% 100, 0% -
TOTAL [ 1077700 | 1004 - - - - 01528413 100.0Ps - T
¥l

CWV1 - An Size Assay

40 P




AssaySheet MIM.001.1607

Metallurgical Testwork Date 23-Dec-97

Sample Solids

Cvl +200 23-Dec-97
CVl +180 23-Dec-97
CVl +130 23-Dec-97
CVl +106 23-Dec-97
CVl +90 23-Dec-97
CV1l +45 23-Dec-97
CVl +37.5 23-Dec-97
CV1l +26.,5 23-Dec-97
CV1l +22.4 23-Dec-97
CVl +16 23-Dec-97
Cvl +13 23-Dec-97
CVl +9.5  23-Dec-97
CV1l +4.75 23-Dec-97
CV1l +2.36 23-Dec-97
CVl +1.18 23-Dec-97
Cvl +0 23-Dec-97
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CcVvi CV130_10_97.xs

MIM.001.1608

30-0Oct-97 PEO : 1058 mm
P50 476 mm
Note : Contained Sandy Creek Fines
Sereen Size weight Cum %% J

i) et weight %% i Lm (size) |[Lm  (cum%spass.
106.0 [151%.4 19.9% 20.1% 4.66 4.38

W0 44482 7.7% T2.4% 4,50 418

45.0 139220 24.0% 48.4% 181 3.88

315 FB54.8 6.7% 41. 7% 362 373

6.5 ks 65% 352% 3.28 3356

114 2B05T 4 8% 304% A 341

16.0 1282 2121% IB.1% 21m 3.34

13.2 15456 2. 7% 25.5% 258 324

9.50 J5268 4.4% 21.1% 225 3.05

475 49153 B.5% 12.6% 1.56 254

236 HFH)LE 1% 5.6% N 1.712

1.2% I51F2 4.3% 1.2% 0.22 0.19

1.18 s (X1 1.2% 017 LR LY

.00 EL R 1.2% 005

TOTAL | 57901.6 | 100.0% - - -

T Com % Fass)

0.1 0.6 11 1.6 2.1 28 3.1 3.6 41 46

Wi (%)
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CV15_| 5Bl

CV1 Size Analysis MIM.001.1609

Date : 5 Jan-98 Time : B:00
P80 : 102.41 —
P50 @ 65.42 un
Head Grade: 043 P
Soven Soe | weighl |kt %] Com g | La fuiss) [La (et Au Coucowirstion | AuWalght Waight % An| Com % An :‘::
(Ll (gmh {ppmj igmy
-
106 LidE 0 129% BT.1% 46 a47 004 000021 79 1.2% 1.2% 0.48
il tre00 e 557 450 FT*3 2 00014628 Bl1% 9.3% 0.67
a5 6780 15.3% 417% 8L ATH 27 QOO1E565]  103% 19.6% 0.82
38 13040 3.1% ELE 162 ET 047 00006129]  34% 23.1% 085
168 1620 1.9% ETE S 138 155 12 QD001 95E 1.1% 24.1% 0.93
124 5180 12% £ 9 N1 is2 009 4662E05 ] 03% 24.4% 096
160 g 15% 3.0% 4. 144 022 0002354 13% 5. ™% 1.02
110 1 o 4% 158 141 247 JOMOEIIT]  4.5% 0% (.98
5.5 F=24 1% W% 1.8 1M 1.74 QO01T0RT| 9.5% 9. 0.92
475 a0 768 .14 I8 300 i34 00011397 6.3% 4607 1.14
1.9 B0 1% 15.0% 0.8k in I E:] 0.0019026) 10.6% 56.6% 1.23
1. a0 e 10.4% [N F 134 w?? 0001 4953 B.3% 4985 144
b A¥8.0 10.4% 0% ].44 QO006ILET| 35.1% 100 0% -
TOTAL | 421680 | 100.0% - = - - OO TRO0AE T 100.00%
I
v

T wn s Pussi

Weight % For CV1

CV¥1 - Au Size Assay




AssaySheet MIM.001.1610

Metallurgical Testwork Date 25-Feb-98

Sample Solids

SAG Dis +6.70
SAG Dis +4.75
SAG Dis +3.34
SAG Dis +2.36
SAG Dis +1L.70
SAG Dis +1.40
SAG Dis +1.18
SAG Dis +850
SAG Dis +600
SAG Dis +425
SAG Dis +300
SAG Dis +212
SAG Dis +150
SAG Dis +106
SAG Dis +75
SAG Dis +38
SAG Dis +0
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CV1 Size Analysis CV1g ) 98k

MIM.001.1611

Date:  B-Jan.98 Time : 16:00

FEO 18204 e

PSe 114,17 [

Hesd Grade: LK 14 pam

Sereen Size wwight wolght e Cum % pass. | Ls (size) |La frum apans ) An Concentration | Au Weight Wirlght % Am| Cum % An l'::m
{=m) {gmb (ppmi igmh
Ippm) |
180 BOZ 20.7% A% 5019 4 .o L0002 725 1.6% 1.6% 0.4%
150 =0 1 55 o1 anz 1105 DO005156|  3.0% 4.5% .68
106 1340 7.0 AR5, iBE 1ER .31 0009715 5.6% 10.1% 0.74
w0 dakh.b 10.6% ET A " 364 ihisd 00001854 1.1% 112 093
450 X0 213% 16. 7% 181 181 024 00022363 12.8% 24.0% 1.82
M5 (IR 2.1 13.9% 182 1.4 [N DO00I076|  0.4% 24.6% 2.15
25.5 11220 19% e 128 150 0.0 00001033 0.6% 25.2% 2497
4 &30 1.4% HAE% L 115 0.5 000315 1.8% 27.0% iw
160 LEFE] 1.9% BT% 177 190 g 1 32EE-D5 0.1% 27.2% 434
1.2 Al 084 5% 158 175 021 8.526E-D5 0.5% 17. % 5.0
55 SiHkg 1% 5% 131 1.53 |47 0000715 | 42% KR 559
478 TG 15% ¥ 1.56 (R 1] .59 00011257 6.5% JE ¥ B.11
136 Ty 0% 1r% 0,85 o .70 0024471 14.0% 514% 8.76
LIR FET 0T 15% 017 041 417 00012212 70% 50.4% 1070
i b10 1.9% 0 T 00070834 | 40.6% 1000 .
TOTAL | 427860 | 10008 . - = . 00174383 | 1ML . "
vl

Bl i e P

CV1 - Ap Size Assay




AssaySheet MIM.001.1612

Metallurgical Testwork Date 08-Jan-98

Sample Solids

Cvl +180 8-Jan-98
CVl +150 8-Jan-98
Cvl +106 8-Jan-98
CvVl +90 8-Jan-98
CV1l +45 8-Jan-98
CvVl +37.5 8-Jan-98
CVl +26.5 8-Jan-98
CvVl +22.4 8-Jan-98
CVl +16 8-Jan-98
CVl +13 8-Jan-98
CVl +95 8-Jan-98
CvVl +4.75 8-Jan-98
CVl +2.36 8-Jan-98
Cvl +1.18 8-Jan-98
CvVl +0 8-Jan-98

Page 2



